Choose Category

     Quick Search   Minimize
  

Product List
8300 Tail Section Options
Quantity 
 

 

 

KeyQtyPart #Description
11312-757 Tail Replaces 312-750 tail
21312-822Tail, obsolete Shearbolt tail
(Not Available)
31102-008Nut 5/8”
(Not Available)
41108-002Flat washer 5/8” SAE
(Not Available)
51312-830Trip Plate w/o block, obsolete
(Not Available)
61100-271Bolt 5/8” x 3 1/2”, Grade 5
(Not Available)
71100-222Bolt 1/2” x 3 1/2”, Grade 5
(Not Available)
82100-045Carriage Bolt 1/2” x 2 1/4”, Grade 5
(Not Available)
91312-827Trip Plate w/ block, obsolete
(Not Available)
103108-001Flat washer 1/2”, SAE
(Not Available)
113102-007Nut 1/2”, Grade 5
(Not Available)
121311-016 Shank 1” x 3” x 30”
133110-001 Grease fitting 1/4”-28, Straight
143312-805 Bushing
153108-021Lock washer 5/8”
(Not Available)
163102-008Nut 5/8”
(Not Available)
171312-808Linkage, over-center, obsolete
(Not Available)
183100-136Bolt 5/8” x 2 3/4”, Grade 5
(Not Available)
193102-015 Jam nut 1/2”
201106-010Set screw 1/2” x 1 1/2”, Square head
(Not Available)
211312-807Linkage, obsolete
(Not Available)
222317-921 Spring
232340-029 Plug
242317-920 Spring assembly with plug
251312-809 Rod
262108-001Flat washer 1/2”, SAE
(Not Available)
272100-122Bolt 1/2” x 3”, Grade 5
(Not Available)
281104-039 Roll pin 5/16” x 1 1/4”
291312-810 Collar
304102-007Nut 1/2”
(Not Available)
314108-001Flat washer 1/2”, SAE
(Not Available)
324100-119Bolt 1/2” x 2 1/4”, Grade 5
(Not Available)
331312-340Tail, obsolete
(Not Available)
341312-360 Bushing 6 9/16” long
351102-009Nut 3/4”
(Not Available)
361108-022Lock washer 3/4”
(Not Available)
371312-353 Tail, obsolete Spring trip, without center tooling
381100-204Bolt 3/4” x 8”, Grade 5
(Not Available)